
Owasco Lake Watershed  
Management and Waterfront  

Revitalization Plan 
 

Watershed and Waterbody  
Inventory Report  

May 2015  

This report was prepared with funds provided by the New York State Department of State 
under Title 11 of the Environmental Protection Fund.  



Funding provided by the New York State Department of State 
 under Title 11 of the Environmental Protection Fund.  

Grant awarded to the Cayuga County Department of Planning and Economic Development 

PROJECT MANAGER 

Cayuga County Department of Planning and Economic Development 
Cayuga County Office Building 
160 Genesee Street, 5th Floor 

Auburn, New York 13021 
(315) 253-1276 

www.cayugacounty.us/Departments/Planning-and-Economic-Development 
[...]
Hatfield
Farms

Elkendale
Farms

Fuller
Family
Dairy

Map prepared by:

1 inch = 3 miles
Miles

0 0.75 1.5 2.25 3

EPA Regulated
Water Dischargers
Owasco Lake Watershed

Map 3-14

*Facilities holding permits under the National
 Pollutant Discharge Elimination System
 (NPDES) program; Includes agricultural
 dischargers within 1 mile of the watershed
 boundary
Source: U.S. Environmental Protection Agency
(EPA). 2015. Permit Compliance System (PCS)
and Integrated Compliance System (ICIS)
databases accessed via the EPA's Environfacts
website (http://www.epa.gov/enviro/).

Regulated Water
Dischargers*

and vicinity

This map was prepared for the New York State
Department of State with funds provided under
Title 11 of the Environmental Protection Fund.



359

38A

34B

38

90

38A

38

90

38

Moravia

Groton

Auburn

CAYUGA CO.
TOMPKINS CO.

CA
YU

GA
 C

O.
CO

RT
LA

ND
 C

O.

CAYUGA CO.

ONONDAGA CO.

Niles

Groton
Lansing

Venice

Scipio

Locke
Genoa

Moravia

Dryden

Owasco

Sempronius

Skaneateles

Summerhill

Fleming

Sennett

Map prepared by:

1 inch = 3 miles
Miles

0 0.75 1.5 2.25 3

1

2
3 4

5

6

1

Mined Land
Owasco Lake Watershed

Map 3-15

Active Permitted Mines or
Mines with Permits Pending

Source: NYSDEC. New York Stste Mined Land
Reclamation Database (www.decny.gov/lands/ 42041.html)
accessed February 2015.

Note: All mines are sand and gravel mines

East Side Pit - NYS Route 20
Prison Mine
O'Toole's Mine
Moravia Mine - Route 38-A
Lewbro Mine #1 - NYS Route 38
Mine 2 - NYS Route 38

1
2
3
4
5
6

This map was prepared for the New York State
Department of State with funds provided under
Title 11 of the Environmental Protection Fund.



Owasco Lake: Waterbody and Watershed Inventory Report Page 4-1 

Chapter 4: State of Owasco Lake 

4.1 Classification and Designated Use 

As described in section 3.6, the NYSDEC classifies surface waters-including lakes, rivers, streams, 

embayments, estuaries, and groundwater--with respect to their designated use. Owasco Lake is a Class 

AA (T) waterbody. According to NYCRR Part 701.5, the best usages of Class AA waters are:  

 a source of water supply for drinking, culinary or food processing purposes;  

 primary and secondary contact recreation; and  

 fishing (the waters shall be suitable for fish, shellfish, and wildlife propagation and survival). 

Further, this classification may be given to those waters that, if subjected to approved disinfection 

treatment, with additional treatment if necessary to remove naturally present impurities, meet or will 

meet New York State Department of Health drinking water standards and are or will be considered safe 

and satisfactory for drinking water purposes. 

The (T) designation means that Owasco Lake water quality and habitat conditions are suitable for 

salmonids. In December, 2014 NYSDEC released an updated assessment of the extent to which Owasco 

Lake conditions are consistent with their designated use; the assessment (Priority Waterbodies List) is 

summarized in Table 4-1.  

Table 4-1. Owasco Lake Priority Waterbodies List Status, Revised December 21, 2014 

Lake Ecosystem & 
Human Use Metrics 

Attainment 
Status & Severity 

Documentation 

Uses Evaluated  

Water supply Impaired Suspected 

Public bathing  Impaired Suspected 

Recreation  Impaired Suspected 

Aquatic Life  Fully supported Known 

Fish consumption  Fully supported Unconfirmed 

Conditions Evaluated  

Habitat/Hydrology Fair  

Aesthetics Fair  

In their December 2014 revision, NYSDEC further reported on the types and sources of pollutants 

affecting the uses and conditions. The NYSDEC uses CAPITAL LETTERS to indicate their conclusions 

regarding the MAJOR Use Impacts/Pollutants/Sources.  

Type of Pollutant(s) 

Known: PATHOGENS, HARMFUL ALGAL BLOOMS, Algal/Plant growth (native) 

Suspected: NUTRIENTS (phosphorus), Silt/Sediment 



Owasco Lake: Waterbody and Watershed Inventory Report Page 4-2 

Source(s) of Pollutant(s) 

Known: AGRICULTURE, OTHER SOURCE (waterfowl), Habitat alteration 

Suspected: Hydrologic alteration, municipal discharges, onsite/septic systems 

In 1998, NYSDEC included Owasco Lake on its inaugural List of Impaired Waterbodies, also known as the 

303(d) list, in Part 1 - Individual Waterbody Segments with Impairment Requiring TMDL Development. 

Pathogens were the basis for the listing; the source is cited as wildlife/other. The 303(d) list is a 

compilation of lakes, streams, and coastal areas where water quality conditions are not adequate to 

support a designated use. Designated uses may be human-oriented (e.g. drinking water, swimming, 

boating, shellfish consumption) or ecologically-oriented (e.g. fish propagation, fish survival). The list is 

named for the section of the federal Clean Water Act requiring states, territories, and authorized tribes 

to assess water quality conditions within their jurisdictions. Water quality conditions are compared with 

criteria and standards defined in terms of the specific uses. The 303(d) list is a product of this 

assessment; water bodies are placed on the list when additional controls are needed to bring water 

quality into compliance with standards and criteria defined for designated uses. 

The Section 303(d) List is updated every two years. The Final 2014 NYS Section 303(d) List (September 

2014) which was "partially approved/partially disapproved" by USEPA in January 2015 is now in effect. In 

this current document, Owasco Lake continues to be listed in Part 1 as impaired by pathogens and 

requiring a TMDL. However, the NYSDEC December 2014 update to the Priority Waterbodies List notes 

that “the suspected impacts to water quality and uses may not be sufficient to warrant continued 

listing” and recommended a re-evaluation of listings for the lake during the 2016 listing cycle.  

During the comment period on the draft 2014 listings, the Cayuga County Water Quality Management 

Agency submitted comments to NYSDEC stating that Owasco Lake should be added to the 303(d) list of 

impaired waters requiring a TMDL due to excessive phosphorus/nutrients, citing the presence of 

numerous and widespread cyanobacterial blooms in recent years. Excessive aquatic vegetation growth 

was also noted. NYSDEC responded that current data for phosphorus concentrations in Owasco Lake 

demonstrate that concentrations remain well below the agency’s assessment criteria and do not 

support a listing. However, the cyanobacterial blooms are of concern. Similar to their comments related 

to pathogens, NYSDEC recommended re-evaluating the lake’s regulatory listing during the 2016 cycle.  

4.2 Public Water Supply 

Owasco Lake serves as the drinking water supply for more than 44,000 residents of Cayuga County. Two 

water intakes extend into the lake’s northern basin; the City of Auburn draws water from a depth of 30 

feet and the Town of Owasco draws water from a depth of 45 feet. Some lakefront property owners are 

also known to draw water directly from the lake. Many municipalities purchase treated water from the 

City of Auburn: Towns of Sennett, Throop, Brutus, Mentz, Aurelius, Springport, Fleming and 

Montezuma; the Villages of Weedsport, Port Byron, and Cayuga, the Thruway Authority, and the Cayuga 

County Water and Sewer Authority.1 The Town of Fleming also purchases treated water from the Town 

of Owasco.  



Owasco Lake: Waterbody and Watershed Inventory Report Page 4-3 

The City of Auburn is permitted to draw up to 15 million gallons of water per day (mgd) from Owasco 

Lake. According to their 2013 Annual Report, the transmission main serving the City of Auburn drinking 

water plant consists of approximately 8,800 feet of cast-iron pipe. The first 400 feet of transmission 

main was replaced in 2001 as part of the re-construction of the Owasco Lake Seawall. The City presently 

operates two filtration plants: a slow-sand plant, and a rapid-sand plant, which are operated in parallel. 

The slow-sand filtration plant, constructed in 1916-17, has four beds with a total capacity of about 7.5 

mgd. The beds consist of about 42 inches of sand supported by 12 inches of gravel. The rapid-sand 

filtration plant was added in 1969. This plant consists of three dual-media filters with a combined 

capacity of about 7.25 mgd. In the rapid-sand filtration plant, water is pre-treated with poly-aluminum 

chloride to facilitate coagulation and sedimentation and settling prior to filtration. All water is 

disinfected with sodium hypochlorite prior to distribution. Activated carbon is used to prevent 

development of taste and odor that may be associated with the presence of certain algal species. 

Reservoirs on Franklin Street in Sennett and Swift Street in the City maintain reserves of 10.25 mg and 3 

mg respectively. The City also adds sodium hypochlorite to its raw water intake, to prevent attachment 

of dreissenid mussels within the intake pipe. On an annual average, the City of Auburn water plant 

treats and distributes slightly over 4 mgd; the annual peak day produces about 5.6 mgd of water. 

The quality of public water supplies is regulated by the NYS Department of Health (NYSDOH), which 

requires extensive monitoring and sets numerical limits on the presence of chemicals, turbidity 

(sediment particles), and certain microbes in the treated water supply. The reports of the City of Auburn 

indicate that the water supply is in full compliance with these regulatory limits and requirements.  

The Town of Owasco draws less than 0.4 mgd of lake water to serve its customers in Owasco and 

Fleming. According to their Annual Report, this utility applies potassium permanganate to its raw water 

intake as a defense against dreissenid mussels. The lake water is pumped to the filter plant located on 

East Lake Rd where it is treated with polymer, filtered and chlorinated prior to distribution. Activated 

carbon is used to prevent development of taste and odor that may be associated with the presence of 

certain algal species. The water plant has the capacity to pre-chlorinate (ahead of polymer addition) but 

no longer does so. The NYSDOH-required monitoring indicates that this water supply is also in full 

compliance with the regulatory limits and requirements.  

The NYSDEC reported in December 2014 that, while the City of Auburn and Town of Owasco public 

water supplies are in full compliance, there have been occasional exceedances in recent years of the 

limits on disinfection byproducts measured in some of the municipal systems that purchase treated 

Owasco Lake water. Both water supplies use chlorine for disinfection. Potentially harmful disinfection 

byproducts, such as trihalomethanes, haloacetic acids, and chlorite, can be formed when chlorine reacts 

with naturally-occurring organic matter present in the water. The detection of disinfection byproducts in 

these small municipal systems was cited to support the designation of the lake as impaired for its use as 

a water supply. The monthly average concentrations of total organic carbon (TOC) measured in the 

intake to the City of Auburn water treatment plant from 2001 to 2014 are summarized in Table 4-2. 

Note the variability among months; higher TOC levels are measured during the summer growing season 

when phytoplankton are at their annual maxima. The table also reveals that the minimum monthly 

average values over the 14 year period were measured earlier in the record, and the higher 



Owasco Lake: Waterbody and Watershed Inventory Report Page 4-4 

concentrations were measured later in the record. The annual average TOC concentrations over the 14 

year period (Figure 4-1) confirm the trend of increasing concentration.  

 

Table 4-2. History of Total Organic Carbon (TOC) Concentrations  
Measured at the City of Auburn Water Intake, 2001–2014 

Month 

Total Organic Carbon. mg/L 

Average 
(2001-2014) 

Minimum 
Minimum 

Year 
Maximum  

Maximum  
Year  

January 5.4 1.8 2001 25.0 2013 

February 4.3 2.2 2002 7.2 2013 

March 5.4 2.5 2002 15.0 2012 

April 4.1 2.4 2002 7.1 2010 

May 4.4 2.4 2002 6.3 2008 

June 6.9 2.2 2001 21.0 2011 

July 7.7 2.9 2001 20.0 2011 

August 7.3 2.6 2004 20.0 2010 

September 6.2 2.9 2002 11.0 2008 

October 4.3 2.3 2001 6.2 2010 

November 5.1 2.4 2003 8.6 2010 

December  4.8 2.4 2004 8.7 2013 

 

 

Figure 4-1. Annual Average Total Organic Carbon Concentrations  
at City of Auburn Water Intake, 2001–2014 

y = 0.2687x - 533.86 
R² = 0.5529 

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

2000 2002 2004 2006 2008 2010 2012 2014 2016A
n

n
u

al
 A

ve
ra

ge
 T

O
C

 a
t 

A
u

b
u

rn
 In

ta
ke

, 
m

g/
L 

Year 



Owasco Lake: Waterbody and Watershed Inventory Report Page 4-5 

4.3 Trophic State Assessment  

The level of productivity (trophic state) of a lake is typically defined by three parameters: total 

phosphorus concentration, Secchi disk transparency, and chlorophyll-a concentration (a measure of 

algal abundance). Trophic state of lakes is a continuum, without clear demarcations of boundaries 

between nutrient-poor conditions (oligotrophic), moderate levels of nutrients and aquatic productivity 

(mesotrophic), and productive systems (eutrophic).  

In turn, lake productivity is related to the dissolved oxygen (DO) content of the water column, notably 

the deep waters of thermally stratified lakes such as Owasco Lake. Algal cells produced in the upper 

waters are decomposed by microorganisms as they settle to the lake sediment. In productive lakes with 

abundant algal growth, DO concentrations decline in the deeper waters during the summer. When DO is 

depleted, chemical changes at the sediment surface promote the flux of phosphorus from sediments 

into the water column. This sediment phosphorus, which may have entered the lake long ago, can 

eventually become available to support algal production. 

In the following sections, the status and trends in the trophic state of Owasco Lake, including deep 

water DO conditions, are reviewed. The primary data source is the Finger Lakes Institute annual 

monitoring program led by Professor Halfman of FLI and Hobart William Smith Colleges.  

4.3.1 Total Phosphorus, Chlorophyll-a, and Secchi Disk Transparency  

Various investigators and regulatory agencies have advanced numerical thresholds to categorize lakes 

productivity level. As shown in Table 4-3, the limits outlined by USEPA2 are typically used for New York 

lakes. Owasco Lake is described as oligo-mesotrophic.3 

Table 4-3. Limits for Demarcation of Trophic State Condition, 
Compared with Owasco Lake Measurements, 2006–2014 

Metric Oligotrophic Mesotrophic Eutrophic 
Owasco Lake 
(2006–2014) 

Summer average total 
phosphorus, upper waters 
(µg/L) 

<10 10-25 
 

>25 10.5 

Summer average chlorophyll-a, 
upper waters (µg/L) 

<4 4 - 8 >8 2.6 

Average Secchi disk 
transparency, m 

>4 2-4 <2 4.1 

Dissolved oxygen in lower 
waters (% saturation) 

80 – 100 10-80 Less than 10 50-80 

Summer average total phosphorus (TP) is used as an index of the lake’s trophic state and suitability for 

use in water supply and recreation. Elevated TP concentrations are coupled to algal abundance and 

water clarity. NYSDEC has adopted a guidance value for TP in lakes of 20 µg/L summer average (defined 

as the four month period from June 1 to September 30) to protect recreational uses. NYSDEC is 

considering adopting numerical nutrient criteria for lakes to protect water supply uses as well; these 



Owasco Lake: Waterbody and Watershed Inventory Report Page 4-6 

criteria may be lower or may extend over a longer averaging period. The summer average TP 

concentrations in Owasco Lake’s upper waters are consistently below the current regulatory guidance 

value of 20 µg/L for recreational uses (Figure 4-2).  

There is also a narrative standard in place for phosphorus and nutrients in waters “None in amounts that 

will result in growths of algae, weeds, and slimes that will impair the waters for their best usages”. In the 